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ASSESSMENT AND TEST REPORTS

b= 5: 1706F125
Reference No:

7O B ORR: BIRBIIE R EI T %

Product name

RS ARBREAGRGZIERAF
Applicant

BB K BERASRIE

Kind of test

S ST e A

China National Quality Supe ls;on andgl'cstl Ccntrej
for Explosion Protected E trbar l?q&ﬂ cts.

2017 4 8 H 28 H
year month day

Huhk: WIS AP R ks 20 © Add: No.20 North Zhongjing Road, Nanyang, Henan

54w: 473008 Post code:473008

HidE:  (0377) 63258564 63258555  Tel: (0377) 63258564 63258555
f%35:  (0377) 63208175 Fax: (0377) 63208175

E-Mail: cqst@en-ex.com E-Mail: cqst@cn-ex.com

F95k: hutp://www.china-ex.com http://www.china-ex.com
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China National Quality Supervision and Test Centre for Explosion Protected Electrical Products
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ASSESSMENT AND TEST REPORTS

% S(No.): 1706F125 g1l H*2m
.52 o5 4% B JE MR IR T 5% RS BZM8030 AC220V 16A
Product Model/Type
[T 7S — pigRE Ex d e 1IC T6 Gb/ Ex tD A21 IP65
Trade.mark Ex--code T80° C
HIRY S fr ARBREABORERAL | Sl ANRBEBEF SR HETHRAF
2. b | A 2R, ak | ALE SRIE T E LS 555
Applicant/ W7 VL 40 K 0 T4 T 42 3 B | Manufacture/ | B
Address 555 Address
B A5 DiBERiE |HSES 1706F125 L s L= REE
Test kind Serial No Place of test
(=Y 3] EF R TR ey o e e 2017.7.23~
Sample from Samplekind Date of test 2017.8.26
HFE b £ — HandiE 186 HER Max | 340 C
Place of spot Samples Amb. Temp. Min (230 C
ke H — EiifE-S — FEAT IR Max | 64%
Date of spot Base of spot Rel. Humid. Min | 45%
R — EEE — BB 2017.7.25
Spotsman Deliver Received date
7 anfinid PG AR RGN, SN MRR, MR IE4E PAG, B/NER K 3.0mm,
Product HER3H CRB RS HERIB R34, 4L | A CRENBEARIFNS
description | #EREMIIAEE. FEAHZ ANETRREE, HLHAOHEER.
AR GB3836. 1-2010 (MIEMEFFEE % 1 My WA EHEXR)
Standards GB3836. 2-2010 (MRIEVERFEE 1 2 #4: MBBINE “4” BIMBED
according GB3836. 3-2010 (FEXEMEAAEE 0 3 #f2r: diL® “o” HIPRE)
o GB12476. 1-2013 €M LB AESEL B 1 5. BHEXR)
GB12476. 5-2013 {IMRPEM LB BSRA F 5 Hi: S SMEFPT “D” )
g 2E ] I SHRE 25mdndE 3 BERR 4 SEBPEE (P) % 5.4
Item of MHRERYE 6. AF RS
Tests
R BRI H R S Wb s e .
Results of
Tests
Rgid FridImE &4%&-
Conclusion
of tests /"’T’:—?\“\
&it S '2::,; j\ T \”,
Remarks f{‘n.-'.,-;" A '\"Q
ik Wi mpkss |-l ST
approved {jﬂ%@ reviewed %ﬁ? prepared | '&i r?xr }
paEmE /
SEEM: 2017 &£ 8 kg
Date year

B 1 ARS RS TR BRI AL ROGHRP MRS FH . This report is not valid without
approval signature and office seal and the test results arc valid for the tested items of sample on ly.
2 RMEAER S, BRAES S LIIF S %4 fF. This report must not be reproduced other than in its

entirety and the prior permit,
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China National Quality Supervision and Test Centre for Explosion Protected Electrical Products
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ASSESSMENT AND TEST REPORTS (ANNEX)

4 “5(No.): 1706F125 H2m 32 5
| BRBRmE | R R £ R
5| FEMEER ¥E | 2] 7
D) TR G SRERLE .
2) WM ERESIREE.
Lot b ey 3)ACH S ELS B R SRR AE A By MR 5B 14
GB3836.1 (1) F=fa®s: B sdrt
GB3836.2 B S4#%: BKI0-16
1 GB3836.3 #HL e Big#tndi: ExdellCGb
GB12476. 1 -
GB12476. 5 (2) =RL8H: PBRrEFEEEL
AREH RS : DQM-M20X 1.5
Bri#brE: ExdIlC Gb/DIP A20
HE: 14
HRITRERZ MR 1.0kg (510514 M B 1
HrpiR L bk, 8 0.4m FE LK TR~ E M rrdae R, &ELHRIF.
2 | GB3836.1 &%éé\' Atk
26.4.2 FHRRZIREN 1.0kg KR E MR 0.4m
EHF THEAR TR, ZRTHF.
HRE R iR, BHE, W7, THANBRRTE
3 | GB3836.1 i &k | 554 48.0°C, 46.0C. 52.0°C. 45.0C.
26.5.1 vE: BERAEEEH0CHEREEE.
6 ZPARY: HHEABAB RS, B LS
&k 7% By 0 2 T, #WANEMDT 2kPa, RYETE 20, B
4 | & aP) % hl P RERBRSATES,
GB3836.1 - " 5 GBKIRE: H©6.3mm ML 3 T iEAT,
26.4.5 SR 12.5L/min, KKEE] 3min, R G
FE SN TEHEK .
M2 A 3R | R & | XA 1500V, 50 Hz, Jil 60s B9
s | R KRR, RAGLT.
GB3836.3
$6.1%
R FHHEA, FEARAEHRHEE N 90%, 181U 4+95.0°CAyFFHE
6 Glg1‘3836{l 558 | B TELFR 28 K, WHERAERET 24h, R
268. 269 ANFEE BET-30C MHET 11X, RRSEHS, 5
' FHE RS OL. SIAREFH B LW BT,
UTFEH




